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Test Report

样品名称 :
锂金屑霓池 JHT c” O323。 OV2⒛mAh

JHT LITHIUM BATTERY cR2032 3.oV 22omAh

隆电国际股份有限公司

/

Name of sample∶

委托单位:

Consignor∶

上海化 测中心
Shanghai Research Institute of chemica1 In-ustry Testing Centre

;'\厂
`≤



声  明

2.

3.

statement

检验报告无本实验室公章无效。

TⅡ testrepoⅡ 、invalid if⒒ 、not aⅢxed the oⅢ cal seal ofthe laboratOry to it。

复制检验报告未重新加盖本实验室公章无效。

Copies ofthe test report Ⅵ汀thout the offlcal seal ofthe laboratory are invaⅡ d。

检验报告无编制、审核、批准人签字无效。

The test report is inⅤ alid without the signatures ofcompⅡ el【∶,cheCker and approver。

检验报告涂改无效。

The test report is inVaⅡ d ifit is blotted Out。

未经本实验室书面批准,不得部分复制检验报告。
It is forbidden to copy the test report partial1y without the written approval ofthe

laboratory。

送样委托检验结果,仅对所送样品有效。
The conclusi。n ofthe0onsignation test is only vaⅡ d fOr the proⅤ ided sample。

本检验报告以中文为准,英文文本 (如有 )仅为译文,两者发生冲突时,应
以中文文本为准。

The test report has been draRed in Chinese and translated into EngⅡ sh(if exist,

for convenience only。 In the event ofdisGrepancy,the Chines version shaⅡ
 prevaⅡ。

除另有说明,检测检验类别都是指委托分析。
Unless noted otherwise,the test type is consignation test。

地址:上海市云岭东路 M5号  Address∶ No。345East Yunling Road,Shanghai
邮政编码fPost Code):2OO∝2

电话(Te)(Ⅱ 1)5犭⒆gO0,528153刀 J713 传真fFⅨ):(u1)52815377o"16
网址 (we0site):岫⒕ghs。cn

电子信箱fE。maiD:fbshcn@gmail。com

银行帐号 :

上海天科化工检测有限公司
′
           31001547840050002326

中国建设银行股份有限公司上海怒江路支行

汇款用途:写明 检测 费

4。

5.

6.

7.

8.
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样品名称

Name of Sample

中文
Chinese

锂金届鼋池 JHT CRz0323。 OV2⒛mAh

英文
English

JHT LITHIUM BATTERY CR2032 3.0Ⅴ  220mAh

样品编号
SamDle No。

1116050178

隆电国际股份有限公司

/

博特科科技 (深圳 )有限公司
Pro-Tek (Shenzhen) Co。 ,Ltd。

联合国 《关于危险货物运输的建议书 规章范本》
(18t⑴ 特殊规定188条款

UNITED NATIONS  
“RecOmmendations On the TRANSPORT OF DANGEROUS G00DS” Mode1

Regu1ations(18th) specia1 provisions 188

委托单位
Consignor

生产单位
Manufacturer

检验方法

Test method

判定标准

CHteHon

联合国 《关于危险货物运输的建议书 规章范本》
(18thl特 殊规定188条款

UNITED NATIONS  
“RecOmmendations On the TRANSPORT OF DANGEROUS G00DS” Mode1

Regu1atiOns(18th) specia1 provisions 188

样品外观

Appearance
长丿⒊形瓦:移罗纸雁i(280mm× 150mm× 240mm)

Rectang1e cOrrugated cartOn(280mm× 150mm)《 240mm),
,内装 6茌0个锂电池。
cOntaining 640 1ithium batteries。

样品接受日期
Accepted Date

2016-05-16
检测起迄 日期
Test Date

2016-05-17⌒ˇ2016-05-17

检坝刂J顷 目

Test kems

1。 细跌落试验、包装件毛重测试

1。 2m DrOp test、  GrOss Weight Measure

检验结论

Conc丨 usion

被测试包装件能够承受 1.2米跌落试验 ,其内装的电池没有破损 ,没有产生导致 内装电池直接

接触的移动及没有内容物泄漏 ;该包装件总重量为 2。 Skg(毛重 )。

The tested package is capab1e of withstanding a 1.2m drop test in any orientation
without damage to ce11s Or batteries contained therein,without shifting Of the
cOntents so as to a11Ow battery to battery Or ce11 tO ce11 cOntact and withOut
re1ease Of cOntents。 The weight of the package is 2。 8kg grOss mass。

卞    生效 日期 (D狨e):  ⒛ 16-O5-18

备注

Comment

内包装:塑料托盘。Inner pa。

W

辨

委托单位地址

Consignor

Address

518106

批准
Approver∶

职务
Title:

编制

Colmpiler:仔丬巩“"
审核
Checker:

副总工程师【Vice chief engineer)

⒎踢哞 慈毛



上海化工研究院检测中心
检 验 报 告

SR丨 Cl Testing Centre Test Report N0.1116050178

2/3

序号
No

检验项 目名称
Name of Test

kems

标 准 要 求 或 标 准 条 款 号

Standard requirement or The

Clause Number of Standard

检测结果
Test Resuk

本项结论
ConcIusion

备注
Remark

1。 2米

跌落试验
1。2m
Drop Test

联合国 《关于危险货物运输
的建议书 规章范

本》 (18thl特殊规定188条

款
UNITED NATI0NS
“RecommendatiOns On the
TRANSPORT OF DANGEROUS
G00DS” Mode1
Regu1atiOns(18th)
specia1 prOvisions 188

面

 
跌

 
落

包装未破裂 ,内装物完
好。

The package 1s not
cracked, the cOntents
are not damaged and
nOt shifted。

合格
Passed

/
/

棱

 
跌

 
落

包装未破裂 ,内装物完
好。

The package 1s not
cracked, the cOntents
are nOt damaged and
nOt shifted。

角

 
跌

 
落

包装未破裂 ,内装物完
好。

The package 1s nOt
cracked, the cOntents
are not damaged and
nOt shifted。

2

包装件
毛重测试
C∶ ross

Weight

Measure

联合国 《关于危险货物运输
的建议书 规章范
本》 (18thl特殊规定188条

款
UNITED NATI0NS
“RecommendatiOns on the
TRANSPORT OF DANGEROUS
G00DS” Mode1
Regu1atiOns(18th)
specia1 provisiOns 188

2.8Kg 合格
Passed

/
/

检验环境条件
Test Environment

Condition

环境温度 :20℃ ;环境湿度 :/%
Amb主 ent temperature∶ 20°C),Ambient humidity∶ /%

分包检验情况
SubcOntracted Test

Condition

检验项目
Testltem

分包实验、室
SubcOntracted

Laboratoγ

名称
Name

邮编
POst Code

/

地址

Address
/

电话

Te丨

/
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